14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Main Assy-1

PARTS BREAKDOWN JANUARY 2013 to present
MAIN ASSEMBLY-1

/4——10 I 29
13 15wtk /-4——32 19
(4 PLACES)— 2~ 25 38
AL fers e
¢ 1 lﬁ" . 23
26>~ A, 31 G- g (3PLACES)
4 / 327
i/ 2% | 16 13
M| T —— (4 PLACES)
2 24 [P

15
5

[l u
g NS

28
e 21 7A
' (3 PLACES) 12
22 ‘ 14 3 J/
(3 PLACES) (3 PLACES) FOR LIGHTS 5{ y 4
o - REFERTO 2 1
> ELECTRICAL 27 25 & 4A

14
(3 PLACES)

C1LL-1LL (888) XVA 911+-LZT (008) 0L906 VO ‘suuidg o ejues Ay uosne[S 17611 eNOXVN

40

2 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Main Assy-1

Pos CPN Qty Description
2 203216 1 RUBBER GROMMET, 3/32” X 3/8” X 1-3/4”
3 226598 1 PLATE, RECESSED SWITCH
4 263559 1 UPPER PARALLEL ARM ASSY
4A 905139-03 1 BEARING, 7/8” I.D. X 17 LG.
5 263578 1 PIN, 7/8” X 6-1/8” LG.
6 263580 1 PIN CYLINDER UPPER
6 263695-01 1 HOLDER (SOLID COVER), 91” WIDE
6 263695-02 1 HOLDER (SOLID COVER), 86” WIDE
6 267389-02 1 HOLDER, LIGHT KIT (W/HOLES), 91” WIDE
6 267389-01 1 HOLDER, LIGHT KIT (W/HOLES), 86” WIDE
7 263770 1 MAXON NAME PLATE
8 264343-01 1 COVER, CENTRAL HOUSING 79” WIDE
8 264343-02 1 COVER, CENTRAL HOUSING 74” WIDE
9 264347 1 WEAR STRIP, 5” X 28” LG.
10 264348 1 FLAT, 1-1/4” X 23”
11 264351 1 PIN, CYLINDER BOTTOM
12 900004-2 1 CAP SCREW, 1/4”-20 X 3/4” LG.
13 900014-4 1 CAP SCREW, 3/8"-16 X 1”7 LG.
14 900014-6 1 CAP SCREW, 3/8”-16 X 1-1/2” LG.
15 901002 1 LOCK NUT, 3/8™-16
16 901011-1 1 HEX NUT, 1/4”-20
17 901011-5 1 HEX NUT, 3/8"-16
18 901018 1 U-NUT, (1/4”-20)
19 902011-2 1 LOCK WASHER, 1/4”
20 902011-4 1 LOCK WASHER, 3/8”
21 902013-11 1 FLAT WASHER, 3/8”
22 904005-1 1 RIVET, 3/16”
23 905138-11 1 E RING, 7/8”
24 905138-13 1 E RING, 1”7
25 905146-01 1 FIBERGLIDE THRUST BEARING

3 of 22




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Main Assy-1
Pos CPN Qty Description
26 905139-02 1 BEARING, 17 I.D X 3/4” LG.
27 905139-03 1 BEARING, 7/8” I.D X 1” LG.
28 282087-01 1 LATCH
29 900014-8 1 CAP SCREW, 3/8"-16 X 2” LG.
30 262624 1 SPRING, COMPRESSION
31 902000-10 1 FLAT WASHER, 3/8”
1 282095-01 1 MAIN FRAME WELDMENT, 91” WIDE
1 282095-02 1 MAIN FRAME WELDMENT, 86” WIDE

4 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST

Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B

Main Assy-2

€1LL-1LL (888) XV 911H-LTT (008) 0906 VO ‘sSuudg o vlueg Ay uosne|s [Z6] 1 @NOXVW

MAIN ASSEMBLY-2 JANUARY 2013 to present

7
<2 pd
(4

\\
\>\ 17
REFER TO

PLATFORMS

42

5 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Main Assy-2

Pos CPN Qty Description
2 263560 1 LINK ASSY
3 263571-01 1 PIN MOUNT ASSY, 91” WIDE
3 263571-02 1 PIN MOUNT ASSY, 86” WIDE
4 263574 1 PIN, 7/8” X 1-9/16” LG.
5 263579 1 PIN, 7/8” X 2-7/32” LG.
6 264340 1 PIN WELDMENT
7 265830-01 1 TORSION BAR PIN WELDMENT, 42” LG.
7 265830-02 1 TORSION BAR PIN WELDMENT, 36-1/2” LG.
8 265832-02 1 TORSION BAR, 78-1/2” LG.
8 265832-03 1 TORSION BAR, 73" LG.
9 900009-2 1 CAP SCREW, 5/167-18 X 1” LG.
10 900014-12 1 CAP SCREW, 3/8”-16 X 5/8” LG.
11 900014-4 1 CAP SCREW, 3/8"-16 X 1”7 LG.
12 901002 1 LOCK NUT, 3/8™-16
13 902001-1 1 FLAT WASHER, 3/8”
14 902002-1 1 FLAT WASHER, 5/16”
15 902011-3 1 LOCK WASHER, 5/16”
16 902011-4 1 LOCK WASHER, 3/8”
17 905015 1 ROLL PIN, 3/16” X 1” LG.
18 905138-08 1 E RING, 5/8"
19 905138-11 1 E RING, 5/8” E RING, 7/8”
20 263692-01 1 ANGLE PLATE, (FOR 91” WIDE)
20 263692-02 1 ANGLE PLATE, (FOR 86” WIDE)
21 902011-6 1 LOCK WASHER, 1/2”
22 900035-1 1 CAP SCREW, 1/2-13 X 1” LG.
1 253516 1 RUBBER BUMPER, 2” X 1”

6 of 22




MAXON

14/10/2017

Spare Parts

Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B

SPARE PARTS LIST

Steel Platform

unidg 9, vluRg  "dAY UOSNR[S [Z611 @NOM

L=
o0

ILL-1LL (888) XV 911#-L2T (008) 0L906 VO ‘S

STEEL PLATFORM

JANUARY 2013 to present

ITEM|[QTY.|[ PART NO. DESCRIPTION
1 REF 282102-01 PLATFORM WELDMENT, 91" WIDE
282102-02 PLATFORM WELDMENT, 86" WIDE
2 2 253516 RUBBER BUMPER, 2" X 1"
3 2 900001-3 BUTTON SCREW, 5/16™-18 X 1" LG.
b 4 2 902002-1 FLAT WASHER, 5/16”
5 2 901001 LOCK NUT, 5/16"-18

44

7 of 22




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B

Steel Platform

Pos CPN Qty Description

2 253516 1 RUBBER BUMPER, 2" X 1”

3 900001-3 1 BUTTON SCREW, 5/16™-18 X 1” LG.
4 902002-1 1 FLAT WASHER, 5/16”

5 901001 1 LOCK NUT, 5/16"-18

1 282102-01 1 PLATFORM WELDMENT, 91” WIDE
1 282102-02 1 PLATFORM WELDMENT, 86” WIDE

8 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Safety Steel Platform

SAFETY STEEL PLATFORM JANUARY 2013 to present

ITEM|QTY.| PART NO. DESCRIPTION

282137-01 SAFETY STEEL PLATFORM ASSEMBLY, 91" WIDE
282140-01 SAFETY STEEL PLATFORM ASSEMBLY, 86" WIDE
282136-01 SAFETY STEEL PLATFORM WELDMENT, 88" WIDE

1 REF

MAXON® 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

: ! 282138-01 SAFETY STEEL PLATFORM WELDMENT, 83" WIDE
3 4 253516 RUBBER BUMPER, 2" X 1"

4 4 900001-3 BUTTON SCREW, 5/16™-18 X 1" LG.

5 4 901001 LOCK NUT, 5/16™-18

45

9 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST

Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B

Safety Steel Platform

Pos CPN Qty Description
SAFETY STEEL PLATFORM WELDMENT, 88”
2 282136-01 1
WIDE
SAFETY STEEL PLATFORM WELDMENT, 83”
2 282138-01 1
WIDE
3 253516 1 RUBBER BUMPER, 2" X 1”
4 900001-3 1 BUTTON SCREW, 5/16"-18 X 1” LG.
5 901001 1 LOCK NUT, 5/16”-18
AFETY STEEL PLATFORM ASSEMBLY, 91"
1 282137-01 1 S S © SS 8
WIDE
AFETY STEEL PLATFORM ASSEMBLY, 86"
1 282140-01 1 S S © SS . 86

WIDE

10 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
AL Platform

ALUMINUM PLATFORM JANUARY 2013 to present

9
(2 PLACES)

8
(2 PLACES)

9
(2 PLACES)

unidg 9,] BlUBS Ay UOSNR[S [Z611 CNOM'

=
0

‘Uﬁ
(@]
>
O
O .
S (2 PLACES) >
o
)
(]
=
N
= ITEM|QTY.| PART NO. DESCRIPTION
= 5 |umes 282130-01 | PLATFORM ASSEMBLY, 91" WIDE
) 282132-01 | PLATFORM ASSEMBLY, 86" WIDE
) 5 : 282129-01 | PLATFORM WELDMENT, 88" WIDE
P 282131-01 | PLATFORM WELDMENT, 83" WIDE
® 3 2 261837-12 | FLANGE BUSHING
* 4 2 900007-7 | PAN HEAD SCREW, 10-24 X 1" LG.
5 5 2 901003 LOCK NUT, 10-24
& 6 2 902000-6 | FLAT WASHER, #10
S 7 2 282144-01 | HOLDER WELDMENT
8 4 900044-4 | SOCKET SCREW, 1/4”-20 X 3/4” LG.
9 4 901000 LOCK NUT, 1/4-20
10 2 905314-04 | BUMPER WITH WASHER

46

11 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
AL Platform
Pos CPN Qty Description
2 282129-01 1 PLATFORM WELDMENT, 88” WIDE
2 282131-01 1 PLATFORM WELDMENT, 83” WIDE
3 261837-12 1 FLANGE BUSHING
4 900007-7 1 PAN HEAD SCREW, 10-24 X 1” LG.
5 901003 1 LOCK NUT, 10-24
6 902000-6 1 FLAT WASHER, #10
7 282144-01 1 HOLDER WELDMENT
8 900044-4 1 SOCKET SCREW, 1/4”-20 X 3/4” LG.
9 901000 1 LOCK NUT, 1/47-20
10 905314-04 1 BUMPER WITH WASHER
1 282130-01 1 PLATFORM ASSEMBLY, 91” WIDE
1 282132-01 1 PLATFORM ASSEMBLY, 86” WIDE

12 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Anodized AL Platform

ANODIZED ALUMINUM PLATFORM JANUARY 2013 to present

9
(2 PLACES)

8
(2 PLACES)

10—c 9
(2 PLACES)

MAXON@ 11921 Slauson Ave. Santa Fe Springs, CA. 90670 (800) 227-4116 FAX (888) 771-7713

8 107
(2PLACES)  , _p-
ITEM|[QTY.| PART NO. DESCRIPTION
| rer |_282097-01 | PLATFORM ASSEMBLY, 91" WIDE
282134-01 | PLATFORM ASSEMBLY, 86" WIDE
282098-01 | PLATFORM WELDMENT, 88" WIDE
ol I 282133-01 | PLATFORM WELDMENT, 83" WIDE
3 | 2 | 261837-12_ | FLANGE BUSHING
4 | 2 900007-7 | PAN HEAD SCREW, 10-24 X 1" LG.
5 | 2 901003 | LOCK NUT,10-24
6 | 2 902000-6 | FLAT WASHER, #10
7 | 2 | 28214401 | HOLDER WELDMENT
8 | 4 900044-4 | SOCKET SCREW, 1/4"-20 X 3/4 LG.
9o | 4 901000 | LOCK NUT, 1/4"-20
10 | 2 | 905314-04 | BUMPER WITH WASHER

47

13 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Anodized AL Platform

Pos CPN Qty Description

2 282098-01 1 PLATFORM WELDMENT, 88” WIDE
2 282133-01 1 PLATFORM WELDMENT, 83” WIDE
3 261837-12 1 FLANGE BUSHING

4 900007-7 1 PAN HEAD SCREW, 10-24 X 1” LG.
5 901003 1 LOCK NUT,10-24

6 902000-6 1 FLAT WASHER, #10

7 282144-01 1 HOLDER WELDMENT

8 900044-4 1 SOCKET SCREW, 1/4”-20 X 3/4” LG.
9 901000 1 LOCK NUT, 1/4”-20

10 905314-04 1 BUMPER WITH WASHER

1 282097-01 1 PLATFORM ASSEMBLY, 91” WIDE
1 282134-01 1 PLATFORM ASSEMBLY, 86” WIDE

14 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Hydaulic Components

HYDRAULIC COMPONENTS JANUARY 2013 to present

RH CYLINDER LH CYLINDER
3
N o (L
] / ~a m
4 4
s W

5B 5B

undg 9, vueg  "dAy uOSNR[S (7611 @Nowi

5A 5A

(=1
0

O SEE 12 VOLT OR 24 VOLT
=/

AR : o/

(Y S 1
Ngheeto =

= )

[LL-1LL (888) XV 911+-L2T (008) 0L906 VO °S

¢
e

48

15 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Hydaulic Components

Pos CPN Qty Description

2 224370-13 1 HOSE, PLASTIC, 1/4” O.D. X 82" LG.

3 264349 1 ELBOW, 90 DEG. 1/4” NPT

4 264440 1 HOSE, 1/4” HP X 84-1/4” LG.

5 264442 1 CYLINDER ASSEMBLY

5A 264392 1 SEAL KIT

5B 264441 1 VALVE (FLOW CONTROL), 4.0 GPM

6 905188 1 BRANCH TEE, MALE, 1/8” NPT, 1/4” HOSE
7 905193 1 BRANCH TEE, SWIVEL, 3/8” M & 3/8” F

1 224370-11 1 HOSE, PLASTIC, 1/4” O.D. X 87” LG.

16 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
12 VDC Power Unit

POWER UNIT JANUARY 2013 to present

CILL-1LL (888) XV 911+-LZT (008) 0L906 VO ‘sBuudg o elueS “d9AY UOSNE[S 7611 ©N°wi

50

17  of 22




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
12 VDC Power Unit
Pos CPN Qty Description
4 286599 1 STRAP
5 284080-01 1 STARTER SOLENOID
6 280170 1 MOTOR
8 280175 1 PLUG
9 280176 1 RESERVOIR

12 280167

1 286700-01

VALVE ASSEMBLY, 10V
Please call customer service

12 VDC POWER UNIT, STAKEBED

18  of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
24 VVDC Power Unit

POWER UNIT JANUARY 2013 to present

CILL-1LL (888) XV 911+-LZT (008) 0L906 VO ‘sBuudg o elueS “d9AY UOSNE[S 7611 ©N°wi

50

19  of 22




MAXON'

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
24 VVDC Power Unit

Pos CPN Qty Description

4 286599 1 STRAP

5 284080-02 1 STARTER SOLENOID
6 286600 1 MOTOR, 24 VOLT DC
8 280175 1 PLUG

9 280176 1 RESERVOIR

12 286753

1 286700-24

VALVE ASSEMBLY, 18V
Please call customer service

24 VDC POWER UNIT, STAKEBED

20 of 22




14/10/2017

MAXON

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Electrical Components

ELECTRICAL COMPONENTS  JANUARY 2013 to present

CILL-T1LL (888) XV 911H-LZT (008) 0906 VO ‘sSuudg 9, vlueg dAy uosne|S 7611 G>N°xw

52

21 of 22




MAXON

14/10/2017

Spare Parts

SPARE PARTS LIST
Mighty Max MM-1650 Operation & Maintenance Manual M-06-35 Rev B
Electrical Components

Pos CPN Qty Description

2 040104 1 SPLIT LOOM, BLACK, 3/4” X 20” LG.

3 050293 1 LIGHT HARNESS

4 252532 1 RED LIGHT KIT

5 252533 1 CLEAR LIGHT

6 266199-01 1 SEALED LAMP, RED

7 266199-02 1 GROMMET CLOSED BACK

8 266200-01 1 LIGHT BAR, 3 LIGHTS (RED)

9 250876 1 RUBBER SEAL SWITCH BOOT

10 267387-01 1 LICENSE PLATE LIGHT

11 264443 1 ELECTRICAL CABLE & SWITCH ASSEMBLY
12 263551-02 1 CABLE ASSEMBLY, 4 GA X 29 FT LG.
1 030972 1 SPLIT LOOM, BLACK, 3/8” X 24” LG.

22 of 22




